BUCKEYE CREEK

DEVELOPMENT STANDARDS HANDBOOK

Prepared For:

Sierra View Development
and
Douglas County,
A Political Subdivision of the State of Nevada

Prepared By:
Resource Concepts, Inc.

340 North Minnesota Street
Carson City, Nevada 89701

April 08, 1987 !
' 157619
a0y 787mss 239



to

MEMORANDUM OF AGREEMENT

SIERRA VIEW DEVELOPMENT, INC., by and through JOHN S.
SHAHIN, President, hereinafter referred to as "OWN?R", and
DOUGLAS COUNTY, a political subdivision of the State of Nevada,
by and through JERRY BING, Chairman of the Douglas County Commis-
sioners, hereinafter referred to as "DOUGLAS COUNTY",

WITNESG SETH:

WHEREAS, DOUGLAS COUNTY previously required OWNER to
create a Development Standards Handbook for the Buckeye Creek
[...]
professional golf course/landscape architect, and will be able to
serve a population of 25,000 people.1 Actual size of the golf
course cannot be determined until final design, but it will cover
a minimum of 100 acres. The golf course will also contain a club
house including a pro shop and a restaurant.

1/ National Recreation and Park Association, 1983, p.61.

86-036~10 2.51
ERRATA.HB 05/14/87

157619
no0k 78706: 336



Additional active recreational opportunities which will be
provided within Buckeye Creek include family play areas, outdoor
court games, racquet games, field sports, ball parks, and a
swimming pool. The standards by which these facilities will be
provided are listed in the following Table 1.

TABLE 1 '
ACTIVE RECREATIONAL FACILITY STANDARDS

Total

Activity Standard(Population1 Standard(Unit2

Family Play - 1 Area/1,000 People 1 Area/420 Units
Children's Playground
Open Play Area

Court Games - 1 Court/2,000 People 1 Court/840 Units
Primarily Basketball

Racquet Games - 1 Court/2,000 People 1 Court/840 Units
Tennis Courts

Field Sports - 1 Field/7,500 People 1 Field/3,150 Units
Soccer, Football Fields

Ball Parks - 1 Park/3,000 People 1 Park/1,260 Units
Baseball, Softball
Diamonds, Backstops

Swimming Pool 1 Pool/20,000 People 1 Pool/8,403 Units

These facilities shall be provided at the mid-point of each
standard/unit. For example, the first family play area will be
provided at the time of construction of the 210th unit. See Table
8, page 2.72 for full phasing thresholds.

1/ National Recreation and Parks Association, 1983, p.76.

2y Based upon estimated 2.38 People/Unit x 3,694 Units =
8,791 People.

86-036-10 2.52
ERRATA.HB 05/14/87

157619
M 787m0e 337



Passive Recreational Use

More passive types of recreational opportunities are also an im-
portant component of the recreational plan for Buckeye Creek.
Integrated within the design of Buckeye Creek is a system of park
1ands and open space for the primary use of passive types of
recreation such as picnics, walking, and viewing the outdoors.
Many of these park jands will include some of the more active
recreational components previously mentioned, others will be
strictly for a more quiet, passive recreational experience. The
actual design of these parks and the types of active recreational
facilities to be provided within them will be dependent upon the
adjacent land uses and anticipated users of the park, but the
outline for the park system will be based upon the minimal stan-
dards listed in Table 2.

. | 157619
MK 787 338



Park Type

Mini-Park
1 AC or Less

Neighborhood
Park
5-10 AC

Community
Park
15-30 AC

Trails

TABLE 2

PARK SYSTEM AND OPEN SPACE STANDARDS

Associated Acres/
Uses Population3

e © ©° o

Outdoor Sitting
Area

Play Lots

Shade Areas & Lawn

Active Rec.
Facilities
Playgrounds
Play Fields
Parking Lot
Shade Areas & Lawn

2.5 AC/1,000

Swimming Pool
Picnic Areas
Active Rec. Facilities
Parking Lot

Play Fields &
Spectator Areas

5 AC/1,000

Hiking 1 mile/3,000
Bicycle
Jogging

TOTAL 8 AC/1,000

0.5 AC/1,000

Acres/
Tnité

0.5 AC/420

2.5 AC/420

5 AC/420

Parks/Unit

1 Park/420

1 Park/1,580

1 Park/2,520

1 mile/1,260

These park areas shall be provided at the mid-point of each

park/unit standard.

See Table 38,

thresholds.

page 2.73 for full phasing

3/ National Recreation and Park Association, 1983, p.86-87.

4/ Based upon extimated 2.38 people/dwelling unit.

2.54

157619

ROK - 787 339



Open Space Buffers and Linkages

These recreation/open space areas link together other recreation
and open space areas and separate non-similar land uses. They may

be greenways, parkways, landscaped Dboulevards, ocren space
linkages, median green strips, trailways, or natural drainage
courses available for hiking and bicycling. These areas, though

often small in area, serve as an important connection for the
recreational opportunities to Buckeye Creek.

2.19 WASTE WATER TREATMENT AND DISPOSAL FACILITY STANDARDS AND
CONCEPTUAL DESIGN

The waste water treatment and disposal system for Buckeye Creek is
planned to be developed in phases over the life of the project.
It should be noted that waste water discharge permits issued by
Nevada's Division of Environmental Protection (DEP) identifies
30-day average flow limitations, which is utilized by the Division
for the approval/disapproval of subdivisions to be connected to
the permitted facilities. The Division of Environmental Protec-
tion has established the policy that precludes them from approving
the subdivisions to be connected to the waste water treatment
facilities which are at their design capacity. Once the Division
has received plans and specifications for the construction of
additional waste water facilities, have approved these plans, and
have determined the construction of these facilities is approxi-
mately 12 months from completion, it will then begin approving
subdivisions to be connected to these facilities. This 12 month
schedule has been identified as the time required for construction
of subdivisions, once they have been approved by the Division, and
corresponds to the completion of construction of the new waste
water treatment facilities. The information that follows briefly
describes the proposed waste water treatment facilities, the
facilities' design flow, and corresponding number of residential
units that can be effectively served by these facilities. The
design and construction of the facilities will follow the DEP
policy on expansion above.

Division of Environmental Protection Design Standards

The Division of Environmental Protection (DEP) requires that waste
water collection, treatment, and disposal facilities be designed
in accordance with Nevada Administrative Code (NAC) 445.180. All
waste water treatment, collection, and disposal facilities that
are required by Buckeye Creek, Nevada, shall be designed and
constructed in accordance with this regulation. These NAC's are
quoted as follows:

- | 157619
ok 787mee 340



NAC 445.180 Design and Construction of Treatment Works.

1. In reviewing the design of treatment works, the department
shall use as guidelines the applicable requirements of "Ten
State Standards", appropriate American Society of Civil
Engineers Manual of Engineering Practice, or federal or other
accepted engineering guidelines.

2. As a minimum, sewerage system designs must be based on 100
gallons (378.5 liters) per person per day and 3.5 persons per
lot or dwelling unit and peak flows, unless the design
engineer can demonstrate validity of other design criteria
derived from existing records of the sewering authority for
an area of like development on the system or from the general
plan of the local government.

3. Complete engineering plans and specifications prepared by a
qualified professional engineer, authorized under state law
to prepare such plans and specifications, must be submitted,
covering such items as sewage collection, treatment and
disposal and all other matters properly relating thereto.

4. If a discharge to the waters of the state is proposed, the
design of the treatment works must ensure compliance with the
appropriate provisions of NAC 445.140 to 445.174, inclusive.

[Environmental Commission, Water Pollution Control Reg. 3.2.1-
3.2.4, eff. 5-2-78]

Start-Up Facilities

Considering the fact that the initial flows from the community
will be extremely low, two alternatives (Nos. 1 and 2) are
proposed for the effective treatment of the waste water generated.
These alternatives are described as follows:

Alternative No. 1

Proposes to treat the domestic waste water in four aerated
ponds approximately 0.5 acres in surface area (see Figure 6).

Alternative No. 2

Would wutilize a small treatment plant with an activated
sludge process for the effective treatment of the waste water
generated. These two alternatives would store the effluent
generated during the winter months in an evaporation/storage
reservoir with an effective volume of approximately 180 acre
feet of storage (see Figure 7).

Both of these waste water alternatives would handle a design flow
of 0.175 million gallons per day, which corresponds to the flow

2.56A

157619
sk 787mst 341



EVAPORATION / STORAGE RESERVOIR
(180 A/F )

POLISHING POND - / z
(0. 5A) SLOP(
(i/ <t 37
AERATED POND
\ |
'®) (0.3A) O O
f RN Q\Aennon 3HP (TYR) ‘
—tp O (13
O O O O
.
\» 2%0'
,— FORCE MAIN
START UP ALTERNATIVE 1
AERATED POND
DESIGN CAPACITY (0.175 MGD) )
157619

2.56

a0k 787t 342

FIGURE 6




ACTIVATED ™

EVAPORATION / S.TORAGE RESERVOIR
(180 A.F)

SLOPE 3:| -/

T

CLARIFIER

/0 :

DIFFUSED
AERAT ION
TANK

SLUDGE RETURN | ~l___

PIPE

A

~ DIFFUSER

OPERATIONS
BLDG.

SLUDGE
HOLDING TANK

FORCE MAIN

MAIN PUMP STATION

BLOWER -~ ROOM

START UP ALTERNATIVE 2
AERATED TREATMENT PLANT
DESIGN CAPACITY (.175 MGD)

2.57

157619
nok 787mee 343

FIGURE 7



September, '86
generated by 500 residential units. The effluent generated by
this facility and stored in the reservoir would require only 98
acre feet of the 180 acre feet storage capacity. This 98 acre
feet of stored effluent and the effluent generated daily during
the summer months would require approximately 40 acres for the
proper disposal on irrigated land.

Solids Handling Expansion

Approximately 12 months prior to Alternative No. 1 or Alternative
No. 2 reaching their design capacity, construction of a solids
handling alternative must be initiated. This will allow for the
timely completion and start-up of the facilities and allow for the
continued approval of subdivisions within the community. These
solids handling facilities will require the construction of the
headworks, primary clarifier and anaerobic digester, sludge drying
beds, and sludge pump station (see Figure 9). The construction of
these solids handling facilities will remove, at a minimum,
approximately 35 percent (35%) of the BOD loading on Alternatives
1 and 2. Although additional aeration may be required within
Alternatives 1 and 2, these facilities should provide for a design
flow of approximately 300,000 to 350,000 gallons per day. - This
corresponds to a total of 1,000 residential dwelling units that

the facility can effectively treat. The wintertime storage of
this treated effluent will essentially consume the 180 acre feet
of storage capacity proposed  in the storage reservoir. The

wintertime storage of +this effluent and daily generation of
additional waste water during the summer months will require
approximately 85 acres of land for reuse of the treated effluent.

Final Expansion

The proposed final expansion of this waste water treatment
facility will provide the biological and secondary treatment units
necessary to accommodate a design flow of 0.8 million gallons per
day. This expansion will require the construction of a trickling
filter unit, secondary clarifier, filtration facilities, and
expansion of the storage reservoir to accommodate an additional
265 acre feet of storage capacity. This facility will handle a
design flow of 0.8 million gallons per day, which corresponds to
2,285 residential units. the reuse and effluent disposal areas
would require approximately 200 acres for proper reuse of the
effluent. Once this expansion approaches the design flow of 0.8
mgd, parallel facilities would be constructed. Once these
facilities are expanded, the design flow could be increased to
approximately 1.6 million gallons per day, corresponding to
approximately 4,572 residential units requiring a total storage
capacity of approximately 880 acre feet, with a reuse area
totaling approximately 400 acres. The Buckeye Creek project would
not require the complete paralleling of facilities since the total
residential units are approximately 3,700.

2.58

157619
s 787ms: 344



TO EXIST. FACILITIES | AERATED PONDS/ TREATMENT PLANT)

)

PRIMARY CLARIFER

AN AEROBIC DIGESTER

DGESTER CONTROL BLIG.

FUTURE O, COMMINUTOR

\ SLUDGE DRYING BEDS

.

GRIT CHAMBER

PARSHALL FLUME

MAIN PUMP STATION

SOLIDS HANDLING EXPANSION
SOLIDS HANDLING DESIGN FLOW 0.8 MGD

157619
300K 787v6t 345

»so _FIGURE 8



TO IRRIGATION

WINTER STORAGE
f ’/—CHLORINA‘HON FACILITIES

3 ECONDARY :
CLARIFIER
j \ ALTRATION FACILITY

TRICKLING ALTER
(PLASTIC MEDIA) FUTURE EXPANSION
PARALLEL FRAQLITIES

\J‘V‘ DESIGNFLOW 0.8 MGD ;

ANAEROBIC DIGESTER

PRIMARY
CLARIFIER

ODIGESTER CONTROL 8LDG.

- COMM | NUTOR
GRIT CHAMBER
L~

‘ v
\ SLUDGE DRY ING BEDS PARSHALL FLUME

MAIN PUMP STATION
TRICKLING FILTER TREATMENT FACILITIES 157619
DESIGN FLOW 0.8 MGD K 787 346

2.60 FIGURE 9



Table 3 provides a summary of the waste water facilities design
flow, equivalent residential units (EDU), storage requirements,
and reuse requirements. Design flows will be monitored by a flow
meter installed on the facilities.

TABLE 3

SUMMARY OF WASTE WATER TREATMENT FACILITIES

STORAGE REUSE
DESIGN FLOW ERU REQUIREMENT REQUIREMENT

TREATMENT PHASE gpd ACRE FT. ACRES
Start-up
Alta #1l:#2 175,000 500 S8 40
Alternative Nos. 1 & 2
Solids Expansion 350,000 1,000 180 85
FINAL EXPANSIONS
Biological 800,000 2,285 450 200
Parallel Facility 1,600,000 4,572 880 400

At the present planning level, it is estimated that approximately
70 acres are available for reuse of the treated effluent. These
areas include the golf course, medians and available land within
the community recreation complex, and commercial and public lands
that readily lend themselves to reuse of the effluent. Potable
water will be used on the remaining acreages.

The additional acres required for proper reuse of the effluent
will be developed from adjacent BILM or ranch lands. These lands
can be made available from the BIM or ranches through an
Recreation and Public Purposes lease or contract, respectively.
Uses would include additional golf course area and irrigated
agricultural production.

In addition, Buckeye Creek is'awaiting the results of the Vasey
Engineering Sewer Study for the Carson Valley prior to finalizing

these sewer facility plans to insure reasonable consistency with
the future County plan.

2. 61 - 157619
aok 7870ce 347



Waste Water Treatment Disposal Site September, '86

The treatment and disposal sites utilized by Buckeye Creek,
Nevada, shall meet with the approval of the Douglas County
Commissioners. The Commissioners agree to assist the developer
with acquisition of needed BLM or Bureau of Reclamation lands to
be utilized for the treatment, collection, or disposal of Buckeye
Creek, Nevada, waste water. This assistance may be'in the form of
an application for a Recreation and Public Purposes Grant (R&PP)
to be filed with the appropriate agency at no cost to the County.
The County will sublease to the developer for the purpose of
construction of the treatment, collection, and disposal required
for Buckeye Creek, Nevada. The developer agrees to participate in
County approved regional waste water treatment -and disposal
facilities.

2.20 PUBLIC SAFETY

As per the recommendations of the East Fork Fire Protection
District (EFFPD), the following standards for fire protection will
be established within Buckeye Creek.

Water Supply

A water supply equivalent to Insurance Services Office's (ISO)
standards for fire flow shall be provided throughout the community
wherever combustible material is used for construction. The water
supply lines will be installed by Buckeye Creek prior to the
issuance of any building permits.

2.21 WATER SYSTEM GUIDELINES

The Buckeye Creek Community requires the development of a

comprehensive water system to provide adequate domestic,
landscape, and fire flows.

Water rights of record at the State of Nevada, Division of Water
Resources which are applicable to the Buckeye Creek project area
include Permits 49416 through 49418, as well as pending
Applications 49434 and 49435.

Permits 49416 through 49418 have a total diversion rate of 6.027
cfs for water out of two well locations. The total combined duty
of water from these permits is limited to 1800 acre-feet annually
(586.5 million gallons annually).

Applications 49434 and 49435 each propose to divert 3.0 cfs, for a